WEFTEC® 2005

KNOWLEDGE CAPTURE - A CASE STUDY OF THE
FREDERICK COUNTY SANITATION AUTHORITY

Jason Jennings*, Myron Olstein, Phil Hannan, Wellington Jones'
*Black & Veatch Enterprise Management Solutions
18310 Montgomery Village Ave, Suite 500, Gaithersburg, MD 20879
'Frederick County Sanitation Authority

ABSTRACT

The American Water Works Association Research Foundation (AwwaRF) and Water
Environment Research Foundation (WERF) co-funded a research project titled “Succession
Planning for a Vital Workforce in the Information Age.” This study began in January 2003.
This study was driven by a number of diverse factors, including:

o The demographics of the current workforce which is expected to result in the loss of
[...]
	Session 04: Municipal Wastewater Tratment Processes: Grit Removal
	An Innovative Grit Removal Process for the City of Council Bluffs WWTP Provides Finer Grit Removal at Low Head Losses
	Grit Handling System Improvements: A Case Study at Decatur, Illinois

	Session 05A: Municipal Wastewater Tratment Processes: Wet Weather Management in Wastewater Tratment Facilities
	A Monte Carlo-Based Risk Assessment Model for Developing a Sustainable Flow Blending Strategy at a Wastewater Treatment Plant
	High Rate Clarificatin Treatment for Wet Weather Flows: A Side-by-Side Comparison
	Demonstration of Ballasted Flocculation for Treatment of Wet Weather Sewer Flows
	Actiflo: A Year's Worth of Operating Experience from the Largest SSO System in the US
	Ballasted Flocculation - Surfactants and Effluent Foaming Potential
	In the Absence of the Blending Policy: A Novel High Rate Biological Treatment Process
	Comprehensive Evaluation Solves Wet Weather Treatment Challenges
	Increasing Treatment Plant Wet Weather Flow Capacity with Coarse Monomedia Filtration: A Case Study at Two New York Wastewater Treatment Plants
	Peak Flow Treatment Alternatives Evaluated for the Eugene-Springfield Water Pollution Control Facility, Oregon

	Session 05B: Municipal Wastewater Treatment Processes: Biological Nutrient Removal
	Batch and Continuous Flow-Regime System Comparison Performing BPR
	Nutrient Removal in an Uncertain Regulatory Environment
	Phosphorus Release in the Secondary Clarifier of a Full-Scale Biological Phosphorus Removal System
	Alternatives for Treating High Nitrogen Liquor from Advanced Anaerobic Digestion at the Blue Plains AWTP
	Carbon Management at the New Reading Wastewater Treatment Plant
	Nitrite Reduction Evaluation for Miami-Dade WASD South District Wastewater Treatment Plant
	Less than 0.2 mgP/L and 3 mgN/L - Meeting These New Limits While Still Using Existing Infrastructure at OWASA's Mason Farm WWTP
	A2O Process Introduced to 7 WWTPs in Regional Sewerage Office, Tokyo

	Session 06: Residuals and Biosolids Management: Thermal Treatment
	Systems Approach to Integrating Biosolids and Energy Management
	Tampa's Program to Maximize Production of Bioenergy and Utilize Heat Recovery
	California's First Design-Build Biosolids Recycling Facility: Results After One Year of Operation
	Vitrification: A Sustainable Biosolids Managment Alternative
	Development in Emissions Technology for Incinerators
	Overview of Wastewater Solids Incineration
	Thermal Drying of Wastewater Solids

	Session 07: Collection Systems Regulatory Issues: EPA Wet Weather Permitting and Enforcement Policies and Procedures
	Review of EPA Blending Policy: Legal and Regulatory Considerations
	Concept for the Integration of Wet Weather Programs
	A National Policy for Sanitary Sewer Overflows: Developing a Flexible, Watershed-Based Approach to Overflow Control
	Recent Regulatory Enforcement Developments on CSO/SSO Consent Decrees
	CSO Discharge Reporting and Tracking
	Trials and Tribulations of Atlanta's Consent Decree Compliance

	Session 08: Stormwater Management: Innovative Approaches to NPDES Stormwater Programs
	Municipal Stormwater Programs:  What's Working?
	Optical Brighteners for Illicit Discharge Surveys
	Developing a Stormwater Post-Construction Ordinance that will Protect Mecklenburg County's Watersheds
	Municipal Stormwater: The New Clean Water Act Battleground
	Adding Small-Scale Microwatersheds to your Stormwater IDDE Toolkit
	Hunting for Wastewater In a D.C. Storm Sewer
	Analysis of Detection Limits from the National Stormwater Quality Database
	Collecting Stormwater from Overland Flow at Gas Well Exploration and Production Sites

	Session 09: Surface Water Quality & Ecology: Permitting - There ae Options
	A Combined Use Attainability Analysis and Technology-Based Approach to Setting Zinc Standards for TMDL Compliance
	Going Outside the Treatment Plant for NPDES Compliance: Non-Point Source Phosphorus Reduction by Stream Restoration
	Developing New Use Sub-Categories for the Chicago Area Waterway System through the Use Attainability Analysis (UAA) Process
	Elimination of Whole Effluent Toxicity NPDES Permit Limits through the Use of an Alternative Testing Species and Reasonable Potential Analysis
	Passage of American Shad (Alosa Sapidissima) through the Discharge Waters of a Water Pollution Control Plant
	So, You Think You're In Compliance? Think Again!
	Implementing Antidegradation Policies for NPDES Permit Programs
	Deriving a General Use Water Quality Standard for Sulfate
	Comprehensive Evaluation of Alternatives for Total Dissolved Solids Compliance in Chatham Township, New Jersey

	Session 10: Utility Management: Baby Boomer Bust - Succession Is a Must
	Making Transition and Change Easier through Interim Contract Management
	LEADing the Way in Workforce Planning
	Knowledge Capture - A Case Study of Frederick County Sanitation Authority
	City of Las Vegas Environmental Division Bets Big on Flexible Worker Concept

	Session 11: Utility Management: Asset Management: The Things that Money Makes You Do
	Survey of Maintenance Management Practices at U.S. Utilities: Results of a Comprehensive Survey of Various Public Utilities in the U.S.
	Should I Keep or Replace It? A Risk Based Approach to Making Asset Rehabilitation and Replacement (R&R) Decisions
	Best Value Procurement: When Lowest Price Isn't Good Enough
	Integrating Capital Planning and Asset Management
	Asset Management Practices are Applied as Part of the OMI Thames Water Stockton Contract in Stockton, CA
	Developing a Total Enterprise Asset Management Plan for Riverside Sewerage

	Session 12: Utility Management: Strategic Planning - Why's How's and Lessons Learned
	Strategic Planning In an Ever Changing World
	Strategic Journey of Columbus Water Works
	Integrating Performance Management, Asset Management and SSMP into CSD 1's Strategic Business Planning Process
	Integrated Master Planning - How It Delivers Affordable and Acceptable Results
	Linking Strategy to Results: Phoenix Water Services Measures Meaningful Performance

	Session 13: Facility Operations Including Lab Practices: Total Nutrient Removal Processes
	Phosphorus- How Low Can You Go?
	Operation of a Step Feed BNR Process for Both Biological Phosphorus Removal and Nitrogen Removal
	The Role and Production of VFA's in a Highly Flexible BNR Plant
	Biological Nutrient Removal Process Enhancement Analysis of The Marshall Street Advanced Pollution Control Facility, Clearwater, Florida
	A Comparison of Nutrient Removal at Three County of Maui Facilities
	Optimization of Nitrification/Denitrification Process Performance and Reliability at the Blue Plains Advanced Wastewater Treatment Plant
	Design of a Biological Nutrient Removal Facility: A Case Study, Upper Mill Creek Water Reclamation Facility - Butler County, Ohio

	Session 14: Water Reclamation & Reuse: Water Reuse and Reclamation
	Benefits of An Integrated Approach to Water Reclamation Facility Design and Operation
	Creating New Sources of Water Supply: Integrated Concepts in Water Reuse
	An Innovative Partnership:  The Tampa Bay Regional Reclaimed Water and Downstream Augmentation Project
	Allocation of Recycled Water Costs
	Winning Minds to Water Reuse: The Road to NEWater
	Current Water Reuse Practices - The WateReuse Foundation's New Online Water Reuse Facility Database
	Development of a Reclaimed Water Program for Olympia, Washington

	Session 15: Public Education/Government Affairs/Environmental Management/Systems/Sustainable Water Resources: Federal Water Policy: What Congress and the Courts are Up To
	Session 16: Public Education/Government Affairs/Envirnomental Management/Systems/Sustainable Water Resources: Halloween on the Chesapeake Bay--Is the Bay Restoration Effort a Trat or a Trick?
	Session 17: Management of Odors and VOCs/Disinfection: Odor and VOC Mitigation and Control Technologies
	Side-by-Side Test of Chemical Scrubber vs. Three Biotrickling Towers
	A Two-Stage Biotrickling Filter System for Odors and Volatile Organic Compounds Removal
	The Orange County Sanitation District Goes for High-Rate Biotowers in a Big Way
	Odor Control bioscrubbers: A 20 Year History of Successful Applications
	Reliable Removal of Mercaptans and and Other Organic Sulfides Using Hypochlorite Wet Scrubber Technology
	Odor Emission Capacity of Liquids: Methodology and Application at Wastewater Systems
	Oxley WWTP Brisbane Australia Phase #1 Odor Control 2004 Advanced Packed Bed Wet Scrubbers Designed at 3 mps (600 fpm) Odors Eliminated with Significant Project Cost Savings
	Biofilters vs. Bioscrubbers - Head to Head Competition

	Session 18: Management of Odors and VOCs/Disinfection: UV - The Role of Bioassays and Piloting
	Bioassay Comparison of Similar Pilot- and Full-Sclae UV disinfection Systems: Validation of the Scale-Up Relationship Recommended by the NWRI UV Disinfection System Guidelines
	A Glowing City:  Richmond Virginia Studies Disinfection of a 5,000 MGD CSO Outfall
	UVDis Requires Validation for Sizing UV Reactors
	Understanding the Performance and Cost Impacts of UV Sleeve Fouling
	A Large-Scale UV Pilot-Plant Study: Tertiary Effluent Disinfection and Effect on NDMA and Cyanide
	Bioassay and Dose Monitoring Performance of a Drinking Water UV Disinfection System for the North Tahoe Public Utility District
	Progress of Wastewater UV Systems:  A Survey of Large Systems
	Chlorination - Is It Time for a Change? New York City Reassesses Its Wastewater Disinfection Practices
	A CT Approach for Wastewater Disinfection

	Session 19: Computer Applications and Instrumentation: Automation, On-Line Instrumentation, and Mobile Applications
	Alarm Management at the SRCSD: Boon or Bane to Operations?
	Analyzing Analyzers:  An Evaluation of On-Line Nutrient Analyzers at the City of Plant City Water Reclamation Facility
	City of East Lansing WWTP Automation of the Belt Filter Press and Basin Flushing
	Automatic Generation of Solids Flux Curves Using On-Line Instrument
	Operate a Wastewater Treatment Plant from the Palm of Your Hand
	Remote Continuous Operator Monitoring of Plant Process Equipment
	Aeration Control Using Continuous Dissolved Oxygen Monitoring In an Activated Sludge Wastewater Treatment Process
	Field Testing of Sensing Devices for Integration into Automatic Scrubber Controls

	Session 20: Small Community & National Treatment Systems: Decentralized Wastewater Management - Local Experience
	Comprehensive Onsite Wastewater Treatment:  What Works and What Dosen't
	Establishing Policy on Ownership and Operation of Cluster Wastewater Systems
	A Local Perspective on the Implementation of Decentralized Wastewater Management Concepts
	Decentralized Wastewater Cluster Management: Operation and Maintenance  Experience and Costs
	Enhancing Decentralized Wastewater Management in Nitrogen-Sensitive Watersheds: Cape Cod's Approach
	An Integrated Oxidation-Reduction Platform for Disinfection, Microcontaminant Destruction and Nutrient Removal
	Wastewater Reuse from Onsite Systems

	Session 21: Innovative Technology Forum/International Issues/Young Professionals: Innovative Technologies and Solutions for Water and Wastewater Tratment and Water Resources Management
	Enhanced BNR with MBR: A Unique Combination
	Dissolved ATP:  A New Process Control Parameter for Biological Wastewater Treatment
	Peristaltic Pumps in the Environmental Marketplace
	Membrane Thickeners in Controlled Aerobic Digestion
	Full Scale Results from Slaughterhouse WastewaterTreatment in a Moving Bed Biofilm Reactor
	A Simple Cyanide Detection Method
	Ultrafiltration of Municipal Wastewater Using a Backflushable, Immersed, Spiral Wound Membrane
	Improving Plant Performance and Energy Efficiency in a Sequencing Batch Reactor and Extended Aeration Facility in Central Oklahoma Using Advanced Respirometric Monitoring

	Session 22: Innovative Technology Forum/International Issues/Young Professionals: Rebuilding the Water/Wastewater Infrastructure in Iraq
	Rebuild Iraq Water Program: Challenging Constructon in a Complex Environment
	Rebuilding Iraq's Wastewater Infrastructure
	The Water Challenge in Southern Iraq
	Setting the Standard at Umm Qasr
	Restoring Iraq's National Water Resources Management Capability:  Flow Data, Data Collection  Systems, and Decision Support Modeling

	Session 23: Innovative Technology Forum/International Issues/Young Professioals: Solutions from the Next Generation of Water Quality Professionals
	Cavitation and Backwash: The Way It Is or Fixable Problem?
	Wireless, On-line Approach to Wastewater Treatment Plant Operations and Maintenance Manuals
	3 Cents on the $1.00: Maximizing Wastewater Grants While Eliminating Effluent Violations
	Enhanced Metals Removal Using an MBR: Modeling and Bench-Scale Testing
	Measuring Activated Sludge Settling Characteristics to Optimize Final Clarifier Design
	Pilot Testing of a Two-Sludge ENR Systems, Success Despite Murphy
	Building a Sustainable Water Supply with a Hospital in Nigeria
	Achieving Advanced Wastewataer Treatment Standards with IFAS
	Selecting a Thermal Dryer:  Achieving Class A Biosolids

	Session 24: Leading Edge Research: BNR: Phosphorus Removal
	Using Alternative Parameters to Predict Success for Phosphorus Removal in WWTPs
	Investigation of PAOs and GAOs and their Effects on EBPR Performance at Full-Scale Wastewater Treatment Plants In U.S.
	The Role of Rhodocyclus-Like Organisms in Biological Phosphorus Removal: Factors Influencing Population Structure and Activity
	Model-Aided Methodology for Systematic Exploration of the Optimal Operational Domain of Nutrient Removing SBR Systems
	Comprehensive Assessment of Performance Capabilities of Biological Nutrient Removal Plants Operating in the Chesapeake Bay Region

	Session 25: Leading Edge Research: BNR: Nitrogen Removal
	Optimization of Strategies for Separate Centrate Treatment via Partial Nitrification and Denitrification in New York City  Water Pollution Control Plants
	Autotrophic Sulfur Oxidizing Denitrification for Total Nitrogen Removal in On Site Wastewater Treatment Systems
	A New Approach for the Measurement of Decay, Active Fraction of Biomass and Extracellular Polymeric Substances in Hydrogen-Driven Denitrification
	Evaluation of Moving Bed Biofilm Reactor Technology For Enhancing Nitrogen Removal in a Stabilization Pond Treatment Plant
	Alkalinity and ORP Changes at Nitrification and Denitrification in a Sequencing Batch Reactor (SBR)

	Session 26: Leading Edge Research: MBR: Fouling
	Effects of Short Solids Retention Time on Performance and Membrane Fouling of Submerged Anoxic/Oxic Membrane Bioreactors
	The Effect of High Mixed Liquor Suspended Solids Concentration, Mixed Liquor Properties, and Coarse Bubble Aeration Flow Rate on  Membrane Permeability
	Examining the Initiation of Biofouling in Membrane Bioreactors Treating Paper Wastewater

	Session 27: Leading Edge Research: MBR: Next Generation Technologies
	Application of Anaerobic Membrane Bioreactor to Treat Low Strength Wastewater Using Non-Woven Filter and Polytetrafluoroethylene (PTFE) Composite Membrane
	Anaerobic Membrane Bioreactor (AnMBR) Treating Swine Manure: Microbial Community Structure and Overall Process Performance
	Hydrogenotrophic Wastewater Denitrification Using Hollow Fiber Membrane Bioreactors
	Application of Membrane Aerated Membrane Coupled Bioreactor (M2BR) for the Simultaneous COD and Ammonia Removal in the Spaceship Wastewater Treatment
	Properties Affecting the Thickening and Dewatering of Submerged Membrane Bioreactor Sludge

	Session 28: Industrial Issues & Treatmen Technology: Innovations in Industrial Biotreatment
	Biological Treatment of Industrial Wastewaters and Other Contaminated Aqueous Streams: Selection of Bioreactor Alternatives
	Industrial Wastewater Treatment with the Static Granular Bed Reactor versus the UASB
	The Value of Fine Bubble Diffuser Testing Under Actual Operating Conditions in a Highly Industrial Wastewater
	Sequencing Batch Reactor for Treatment of High Saline Wastewater
	Performance of UASB Reactor Treating High Oil & Grease Pet Food Wastewater Under Critical Loading Conditions
	Thermophilic Aerobic Treatment of Pharmaceutical and Petrochemical Wastewaters
	A Method for Testing Nitrification Inhibition Characteristic (NIC) in Wastewater
	Enrichment of Anaerobic Ammonium Oxidizing (ANAMMOX) Bacteria from  Activated Sludge Using Continuous Cultivation System

	Session 29: Industrial Issues & Treatment Technology: Novel Physical Chemical Processes
	Micellar-Enhanced Ultrafiltration (MEUF) for Removing Metals and Organic Contaminants Using Mixed Surfactants
	Ozonation for the Treatment of Refractory COD and Color in Textile Industry Wastewater
	Electrolytic Treatment of Textile Wastewater: Effluent Toxicity Assessment and Implications
	Enhanced Reduction of Perchlorate by Elemental Iron at Elevated Temperatures
	Evaluation of Innovative Treatment Technologies for Free and Complexed Cyanide Removal from a Characteristically Hazardous Wastewater
	Physical/Chemical Treatment for Refinery Wastewater
	New Developments in Mixing, Flocculation and Flotation for Industrial Wastewater Pretreatment and Municipal Wastewater Treatment

	Session 30: Municipal Wastewater Tratment Processes: Aeration Systems - Advances and Optimization
	Alpha Factor Testing at a Step Feed BNR Plant
	Rotor Retrofit Optimizes Aeration System
	Evaluation of Power Savings through Aeration Control at Auckland's Mangere Wastewater Treatment Plant
	Taking Aeration to a New OTE Level
	Economic Implications of Fine Pore Diffuser Aging
	The Importance of Quantifying Gas Phase Composition in Determining Aeration System Requirements
	Aeration Diffuser Membrane Testing at the Sonoma Valley Treatment Plant

	Session 31: Municipal Wastewater Treatment Processes: Primary and Secondary Clarifiers
	Final Clarifier Failure Mechanism Not Predicted by Standard Stress Testing Protocols
	A Public Domain Settling Tank Model
	Solids Limiting Flux Analysis: A Study Case Comparing 1D and 2D Models
	Best Performance from your Secondary Clarifiers: Fairfield Suisun Sewer District Experience
	High Rate Chemically Enhanced Primary Treatment as a Tool for Wet Weather Plant Optimization and Re-Rating
	Oxidative Regeneration of Iron for Treatment Plant Purposes
	Lamellas to Increase the Mixed Liquer Suspended Solid (MLSS) for Biological Wastewater Purifications

	Session 32: Municipal Wastewater Tratment Processes: New Wastewater Treatment Process Optimization Stories
	Achieving Effluent Phosphorus Limits While Treating an Intermittently Phosphorus Deficient Wastewater
	Aeration Basin/Secondary Clarifier Solids Distribution: A Key to Successful Activated Sludge Design and Operation
	Effect of Anaerobic Selector Hydraulic Retention Time on Biological Foam Control
	Optimizing Mixed Liquor Settleability at the Jones Island WWTP

	Session 33: Municipal Wastewater Treatment Processes: Design Optimization
	Anaerobic Municipal Wastewater Treatment with the Static Granular Bed Reactor
	Hydraulic Characteristics of Activated Sludge Aeration Tanks
	Innovative Use of Physical Modelling to Optimise the Design and Operation of a Large Activated Sludge Plant
	Pollution Control Facility Improvements City of Jefferson, Missouri

	Session 34: Residuals & Biosolids Management: Anaerobic Digestion
	Improving Anaerobic Digester Efficiency by Homogenization of Waste Activated Sludge
	Enhancement of Waste Activated Sludge Digestion by Microwave Pretreatment
	Large Scale Reality of Sewage Sludge Pasteurisation and Thermal Hydrolysis
	Testing of Two Ultrasonic Sludge Treatment Systems for Conditioning of Thickened  Waste Activated Sludge
	A new Technology for Dewatering and Upgrading of Biosolids
	Evaluation of Ultrasound Pre-Conditioning of WAS to Reduce Foaming Potential in Mesophilic Digesters
	City of Carmel, Indiana  BioPasteur Process
	Development of Modified Neutralizer Process for Disinfection and Stabilization of Municipal Sludge

	Session 35: Collection Systems: Collection Systems 101
	Selecting the Right Model to Analyze Collection System Flows and Hydraulics